

Product (#)

2-20/3-20(#1)



Wet Weight Split 1	1637
Dry Weight Split 1	1550
Moisture Content	5.6%
Wet Weight Split 2	1571
Dry Weight Split 2	

Sample #	12-Feb-25
Date & Time Sampled	February 12, 2025
Sampled By	BSG
Date & Time Tested	12-Feb
Tested By	BSG
Pit Location	Boden

Sieve Number	Weight Retained	Fractured Weight	% Passing	Lower Limit	Upper Limit
25000	0	0	100.0	100	100
20000	0	0	100.0	100	100
12500	267	201	82.0	60	96
5000	524	442	46.7	36	75
2000	137		37.4	24	54
1250	53		33.8	20	43
630	82		28.3	14	34
400	91		22.2	11	29
315	67		17.7	9	26
160	88		11.7	6	20
80	53		8.1	2	10
Pan	8				

Fractures (5mm +)	(min 50%)
Sieve Weights	791
Fractured Weight	661
	83.6%

The data represented in this report is for the sole use of the client. Boden Sand and Gravel is not responsible, nor can be held liable, for the use made of this report by any party, or without the knowledge of Boden Sand and Gravel. This data does not include, or prepresent, any interpretation or opinion of specification compliance or material suitability.

